ARGO ASTER

WE PUT EVERYTHING WITHIN REACH.

AssemblyGuide
4ADH

Kargo Master
Rancho Cordova, CA 95742
800-343-7486
CustomerService@KargoMaster.com

2021040R2 DATE:




GO STER :
WﬁVlRVTHING Wﬁ"" REACH. AssemblynstruCtIOnSC 4A%H

*PLEASE READ ALL INSTRUCTIONS AND WARNINGS PRIOR TO ASSEMBLING, INST;
AND USING THRRODUCT*

Warning
Always check for wires, fuel tanks and lindsakelines and other important vehicle
functionality items prior to drilling and installing all products.

Tools Needed

5k Mc € 2 NBYOK | yF TKMCEé 2NBYOK |y
MKHE 2NBYOK | YR oKy ¢ 2 NBgekek | YR
1/4" Drill Phillips Driver
Table of Contents

(1S {o] =R o 1N I =T=To 1o FO TSP PP PP PPPPPRPPR 1
e T KT I PP ETPRT TP 2
[ F= 0 T 1= PR UPPPPPRRPP 3
Step 1¢ Identify Front and REAr BOWS..........ccoiiiiiiiiiiiiiiiiieieeeee e
Step 2¢ Determine if the EXtENSION IS NEEUEM.........ooeiiiiiiiiieee e 4
Step 3¢ Install Torque TUBE EXIENSION...........uuiiiiiicree e e e e e e e e e e e e e e e e e e e e e e e e e e e e e e eereeeees 5
Step 4G INStall TOrQUE TUDE. ..ot e e e e e 5
Step 5¢ Install Ladder Pan StffENEIS ... 7
Step 6¢ DetermineLadder StOp LOCAtIONS........ccoooeiiiii it 8
Step 7¢ Install ACtUAtOr EXIENSIONS.......cccoiiiiiie e ittt anea e 10
StEP 8Q INSTAIl ACTUBLOTS. ...ttt ettt e e e e e e e s et et e e e e e e e e e e annnneeeees 10
Step 9¢ Assemble Ladder HOOKS...........oooo i e e e e e e e e eas 11
Step 10¢ Install Clips for HANALE............coo i a e e e e e e 12

Before You Begin

Read allnstructionsbefore assembling or installing any Kargo Master product

Place sealant around alvage connections.

Keep the adjustment guide in vehicle at all times.

DO NOT EXCEED MANUFACTURERS WEIGHT CAPACITY FOR ROOF.

BE SURE TO ADJUST LADDER CLAMPS ACCORDINGLY TO FIRMADNTHHOORACK.
The nounting kitisin NOT included andnhust be purchagd separately

=4 =2 =4 4 A -2

For Technical Support Call: 88837486 MondayFriday 7AM 4 PM (PST) Pagel



ARGO ASTER

WE PUT EVERYTHING WITHIN REACH.

Assemblynstructions¢ 4A%H

PartsList
',IIEC’{‘ PART NUMBER DESCRIPTION | QY.
1 4A95H-REAR REAR BOW ASM 1
2 4AQ5H-FRONT | FRONT BOW ASM | 1
3 40993-24 TORQUE TUBE 2
TORSION TUBE
SUPPORT TUBE
7 40993-45 ACTUA[T)?R, LEFT !
ACTUATOR
HANDLE
BASE LADDER
10 4A%00-36  |HOOK WELDMENT| 4
11 4A900-30-004 LADDER STOP 4
12 4A900-35 LADDER HOOK 4
13 18-4A95H HARDWARE 1
For Technical Support Call: 88837486 MondayFriday 7AM 4 PM (PST) Page2




ARGO ASTER

WE PUT EVERYTHING WITHIN REACH.

Assemblynstructions¢ 4A%H

Hardware
ITEM HARDWARE TO SCALE PART NUMBER DESCRIPTION | QY.
1 @ 11541082 1/4 FLATWASHER | 40
2 @ 33618 1/4'LOCK WASHER | 4
1/4"-20 X 7/8" HEX
3 13004 HEAD BOLT 22
4 O) J 0169789 1/4-20 NYLOC NUT | 18
= S
s 10-24 X 5/8 PHILIPS |
SCREW
6 (O) @] 10-24 NYLOC NUT | 2
7 @ 33080 5/16" FLATWASHER | 16
5/16" LOCKING
8 @ 1133620 AT 8
7 ~ N
9 \) } 0169777 5/16-18NYLOC | 4
5/16™18 X 1-3/4"
10 13010 HEX HEAD BOLT | “
HEAD BOLT
12 HANDLE HOLDER | 2
13 SEALANT 1

For Technical Support Call: 88837486 MondayFriday 7AM 4 PM (PST)

Page3




ARGO ASTER Assemblyinstructionsg 4A%H

WE PUT EVERYTHING WITHIN REACH.

Step 1¢ Identify Front and Rear Bows
91 Determine front and rear bow. The rear bow will have a dampening mechanism attached. Notice the
location of theround couplemiece

FRONT BOW

REAR BOW

Step 2¢ Determine if the Extension is Needed

f Based upon theehicleand ladder needs, the rack length can be extendedh2dn ¢ 06& | RRAY 3

torgue tube extension.
1 Thedistancecenter of bow to center of bowvithout the extension ispproximatelyr m ® p €

1 The distancecenter of bow to center of bowvith the extensions approximatel\96e.

SHOWN HERE WITH EXSEON INSTALLEI

For Technical Support Call: 88837486 MondayFriday 7AM 4 PM (PST) Paged



ARGO ASTER Assemblyinstructionsc 4A%H

WE PUT EVERYTHING WITHIN REACH.

Step 3¢ Install Torgue Tubd=xtension

If installation requires thetorque tube extension, complete the following struction. If NOTinstallingthe
torgue tube extension, skip to the next step.

1 Bolt the torque tubeto the torque tube extensiomisinga 1/4"-20 x7/8¢ hexhead bolt, two 1/4" flat
washersanda1/4"-20locknut at each location

1 Repeat for secondxtension on opposite bow.
1 TIGHTEN.

Step 4c¢ Install TorqgueTube

T Bolt the torque tube to front and the rear bowsinga 1/4"x7/8 KSE KSIFR 02t (X (62
and a 1/4"locknut at eachof the 3holes throughcircularends of torque tube andauator on bow

1 Repeatfor second torque tub@nd extensioron opposite side of rack
1 Snug tighten but allow for movement. This hardware is best tighten after installation.

A 4
A 4

WITH EXTENSIONS

A 4
A 4

WITHOUT EXTENSIONS

For Technical Support Call: 88837486 MondayFriday 7AM 4 PM (PST) Pageb
























